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1999-2018 FORD F250, F350, SUPER DUTY  

BODY MOUNT HARDWARE KIT 

KF04057ST 
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Introduction 

Daystar® is your number one source for Made in the USA quality vehicle accessories, backed by our exclusive Go Everywhere© 
Limited Lifetime Warranty (see terms at Daystarweb.com). To ensure your safety and proper installation of this product, take a 
moment to read all instructions and product safety information before trying to install your Daystar® product. If you have any technical 
questions after reading these instructions, we are here to help. Contact us at 800-595-7659. 

 

Product Safety Information 
Throughout these instructions, important safety information is generally preceded by one of three signal words 
indicating the relative risk of injury. The signal words are as follows: 
 

 WARNING 

A hazardous situation which, if not avoided, could result in death or serious injury. You can be seriously injured or killed if you 
don’t follow instructions. 

 

 CAUTION 

A hazardous situation which, if not avoided, could result in minor or moderate injury. You can be moderately injured and also 
may suffer property damage if you don’t follow instructions. 

 

Notice 

Careful attention is required to this instruction or operation, but this does not generally relate to personal injury. Damage to your 
product or other property may result if you don’t follow instructions. 
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Notice 

Provided Daystar hardware kit supplies your vehicle with replacement bolts for the various body mount locations. If the provided 
hardware does not fit your specific year, model, and trim level; reuse the factory hardware. 

 

2007-2016 F250/F350 

2 Door Regular Cab/4 Door Crew Cab/4 Door Super 
Cab 

(6) Bolt: M12 x 1.75 x 130 mm 

(2) Bolt: M12 x 1.75 x 110 mm 

(8) Washer: M12 

 

2017-2018 F250/F350 

2 Door Regular Cab/4 Door Crew Cab/4 Door Super 
Cab 

(6) Bolt: M12 x 1.75 x 150 mm 

(2) Bolt: M12 x 1.75 x 200 mm 

(8) Washer: M12 

 

Installation Instructions 
This kit is meant to be used in conjunction with Daystar body mount kit KJ04050BK/KJ04050KV or other aftermarket body 
mount kits. Use the hardware provided in this kit when following the installation instructions of the body mount kit. 

 

Notice 

Verify that all parts are installed properly, all fasteners are torqued to factory specification, all lines, hoses, and wiring are not 
stretched or pinched. Retighten all bolts after 500 miles again to factory specifications. 

 

Bill of Materials 

Part # Description Quantity 

BP04057 Hardware Kit 1 

- Bolt: M12 x 1.75 x 130mm 2 

- Bolt: M12 x 1.75 x 110mm 6 

- Bolt: M12 x 1.75 x 150mm 6 

- Bolt: M12 x 1.75 x 200mm 2 

- Washer: M12 8 


